INSPECTION CERTIFICATE

CHUN YU WORKS & CO., LTD.

Manager of Q.A. Department

®
» 100 Tapao St.
Report No. 2018060026 Customer CHUN YU WORKS (USA) INC. Kangshan, Kaohsiung 82063
OrderNo. | T04654 Descring ASTM F1852-11 DOME HEAD Taiwan
scriptio
S/C No. WSF-80338 eseription | VPE 1 < Tel: +886-7-622-4111
Invoice No. WSF-8043 Size 7/8-9 X 2" ON Fax: +886-7-621-6697
Control Nos. www.chunyu.com.tw
Test Date May/17/2018 SetLotNo. | A8033800109-11 =
Issue Date Jun/20/2018 afag (—\ 3 [ "*1
Ship Quantity | 11760 Sets Part No. 277462 \@ V)
Lot ti 11760 Sets ’ T P 868
Quantity Surface PLAIN FINISHED. TTQOS208 Sk wrr oz W 20w0mE
Chemical Specification and Composition(%) Mechanical Properties - Bolt
Material C | Si l Mn P S Cr | Mo | Ni I Cu \Y% ‘ Ti | Al B Lot No: 8033800109-11
Division | Heat No X100 X1000 X100 X1000 X10000 Grade ASTM F1852-11 TYPEI
10B33 Spec 28 8 5? 48 58 5 Spec. Unit Meas Avg
55 32 Min | Max | Max 30 39250 39500
Bolt Proof Load . Lbs 39500
MX129 | Hex | 33 | 21 85 16 4 14 1 i 26 19 Min 39500
25 30
SAE 1045 Spec 18 57 48 58 Hardness " HRC 31 30
AL-KILL 58 Min Max | Max
Nut Pieces Tensile Strength | 20000 PSI 136800 137600
364045 Heat 47 23 74 16 3 22 20 Min 138500
10B20 | spec 1\/510 JO
Washer 2 ax
1MG22 Heat 20 5 40 10 4 32 16
Mechanical Properties- Nut Mechanical Properties- Washer Assembly Lot Tension Test
Lot No: 8033800304-11 Lot No: 8033800201-11 Spec. | Unit Measurements Avg
Grade ASTM A563-07 DH Grade ASTM F436-07 TYPEI Assembly Lot |- 41 1\ oo | 474 | 468 | 463 | 463 | 452 | - - - | 464
Tension Test Min
Spec. Unit Meas Avg Spec. Unit Meas Avg
175 . 176 38 41
Proof Load Min ksi 177 177 Washer Hardness 5 HRC 4 41
24 26
Hardness 38 HRC 29 28
Marking Visual, Dimensional, and Thread Inspections
gi}'}o (,/T\ AU Bolt Nut Washer
Bolt S Nut / © ) Washer : | D|m§n51ons OK OK OK
- \D;/ Visual OK OK OK
b = ~Ts Thread OK OK C% % &gj g
Notes S B L 4 ' "
Heats having the elements listed in ASTM F1852-11 7.1.4 and 7.1.5 intentionally added were not used to produce these tension control bolts
Authorized Signature
We hereby certify that the above material has been satisfactorily tested in accordance with the material specifications.
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CHINA STEEL CORPORATION
FERAGETNEE FRLIR

1 CHUNG KANG ROAD HSIAO XANG, KAOHSIUNG 81223

TEST CERTIFICATE

TAIWAN, REPUBLIC OF CHINA
TEL: (07)802-1111 FAX:(07)802-2511, (07)801-9427

E mail: t2llmaeBmail. csc. com tw

B0377-02 COMPANY REGISTRATION NUMBER: 30414175 1424
2P am| BOTREHE RS ) é‘,;-gu%ﬁ BAR-CARBON STEEL
TNYVOICE MO, 6761562 CERTIFICATE NQ. 0604148037
s 47| CSC SPEC. 10833 (W) | EE&E | sst87108 TR &R Dwove1A
ERH HRERNY
SPEC. SHIPPING DATE | APR. 13, 2017 T/C ISSIE DATE | APR. 14, 2017
e
*ﬁmsn CSC MILL INSPECTION T/C | 02 %@iﬁ% owav
- R T Ix {eZ &2 CHEMICAL COMPOSITION % .
g |A=A% | __DIENSION 5| XF | clun|p|s]sifcdnilcelar] s w &
/B RE | &RE
ITEM oiasrerck| yom | ewerd (QTY] kg JHEAT J 9 q 9 4 4 REMARKS
M 1seQ NO | mm o NO. 01x10¢ x10 10 X10ix10 '
01287621001 | 21, 00 colL 6| 11, 334 X129 33 eg| 18] A 21 1| 1] 14] 26] 19
7621002 | v 1 6| 11, 265pw274 34 86| 14 4 20 1 1] 12 21| 20
762 1D03 65(122, 765MX129 a3l 86| 18] A4 21| 1| 1| 14] 26 19
TOTAL: 77|145, 364
£k 2k
N els
¥
NOTES|
HEAEEMFIES  HEPHFEAERIER M » ATFSRRZER - v
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION A 2 H o R R K
GENERAL MANAGER, METALLURGICAL DEPARTMENT
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OFFICE :

+PTEELE T EH—RIBK

No. 998, Sec. 1, Jiahou Rd.,Houli Dist..
Taichung City 421, Taiwan(R.0.C)

TEST CERT I F ICATE TEL : (04)25565101
FAX @ (04)25566955
< 5 T B B INE BRATHLE a
CUSTOMER NAME ZEB 9
MAL#%  [SAE 1045 AK CN &b %4 [HOT ROLLED STRAIGHT ROUND BAR P
- ®
SPEC. PRODUCT [#fLE 44 CERTIFICATE DATE 2017/04/11
R+ B MRAEMATERIAL DESCRIP. A f1 IR TENSILE At 2 5k - (%)CHEMICAL ANALYSIS
% |BRYP[4L&TS % C|Si|{M|P|sS|N|cCr|Mo Al B HER
e | &2 |uw|se| * i s , ' _, ey
DIA. LEN. QTY |WEIGHT| HEAT No /mm /mm X100 X1000 X100 X1000 X10000 X100 SHIPPING
(mm) (m) |[(bdl. )] (kgs) ’ 43 60| 30f 50 NO.
50 90| MAX| MAX
30 8.1 2 3,945 | 364045 47 231 74 16 3 22 20 2D6409026
30 8.1 5,926 | 364045 471 231 74| 16 3 22 20 2D6407029
30 8.1 11 |21,568] 364045 471 231 74 16 3 22 20, 2D6407037
30 8.1 19 |37,791| 364045 471 231 74 16 3 22 20 2D6409046
30 8.1 18 |35,962] 364048 471 25 74 14 8 22 15 2D6409026
30 8.1 1 1.967 | 364050 44 20 T3 14 4 22 16) 2D6407037
30 8.1 9 (17,602 364050 44 200 73 14 4 22 16 2D6407029
TOTAL: 63 BUNDLES 124, 761 kgs.
REMARK: : The dimensional tolerances of hot rolled steel are according to
G4051
MELBARKAIE S, HRMH RS LLE R KB EF RN B R o BAMEAAE
WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH

SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE ABOVE MATERIAL SPECIFICATION.

MANAGER

METALLURGICAL R&D DEP.
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b | © 2 CHINA STEEL CORPORATION
:H] Ep iﬂj % \I\IE 80 ; l(’ 02 w2 ?l ;iﬁ H}:] %- fp c‘?.ﬁ‘m? %’%ﬂlﬁi& l%smam%mswm 81223
OHINASTEEL O~
TAIWAN, REPUBLIC OF CHINA
10 61 100 5 TEST CERTIFICATE TEL: (07)802-1111 FAX: (07)802-2511, (07)801-9427
E-mail: 121lmae8mril. csc. com tw
BO137-01  COMPANY REGISTRATION NUMBER: 30414175 0631
75| ZEMBRAH B AREH | BAR-CARBON STEEL
i SAN SHING FASTECH CORP. : HERBRA | ypier27663 EAEER | 06111880187
. TRRICE 0 CERTIPICATE K.
RN Pepep——— | BEEE [osomoms  [FHTEARE owiee
-~ sﬁ%ﬁfpﬁ FHEa
NOV. 17, 2017 T/C 1SSUE DATE | NOV. 18, 2017
ﬁmﬁ&' CSC MILL INSPECTION. |T/c|o1 5@%%
_ R <+ X3 ' 1._COMPOSTTION
H . 3 .
Eé“ﬁﬁﬁ%ﬂ?gi&i NE |t c|un|p|ssilednilce[at] s &
ITER plannck] viord |ieword QTY| kg |HEAT . REMARK'
W |sra. MO NO. mﬁ x1§ X ?) 13 19 S
005BH310 0% | 26. 00 colL] 1| 1, 995}ime22 : 20 40| 10| 4] B 32} 16
TOTAL: 1| 1,99
T‘ﬁ R =
o N
3] H 4= =
NOTES| EX L %’&J%#\
el -1 IR .
_ LINAREMFED » RN TS > RTENARZ TR o : .
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACT&%ED AND 'P'g“bb\ Chen
SURVEYED BY : TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE d
ABOVE MATERIAL SPECIFICATION B e 4 B OE




